
111DP22 Pump UT-01590 01590-UT 111DP22 Pump UT-01590 111DP22 Pump - Gear Box

1 of 3 3/10/2025, 12:55 PM



Ref # Part # Description Qty Context Note MSRP

ENGINE-Robin 1 (RDP2) (Not Shown)

ENGINE-Briggs & Stratton 1 (111DP2-1) (Not Shown)

1 80882 SCREW-Hex hd. (1/4-20 x 1 1/2") 3 0.97

2 83009 WASHER-Lock (1/4") 10 3.48

3 80388 SCREW-Hex hd. (1/4-20 x 1 1/4") 7 1.99

4 49731 BRACKET-Lift 1

5 50666 GASKET-Engine mounting 1 8.33

6 A50487 NLA(NO LONGER AVAILABLE) 1 Includes Item 7.

7 50493 BEARING-Needle 2

8 805142 SCREW-Set, 10-32 x 3/8 (Nylok) 2

9 50488 SHAFT-Extension 1

10 72787 STUD-5/16-24, 5/16-18 4

11 83030 WASHER-Lock (5/16") 4 0.75

12 81018 NUT-5/16-18 4 0.91

13 50485 GASKET-Gear case 1 4.70

14 50471 WASHER-Thrust, small 3 5.92

15 738661A GEAR-Main 1

16 A51220 NLA(NO LONGER AVAILABLE) 1

17 27752 KEY 2 2.64

18 50496 SPACER 1 7.27

19 743521 GEAR 1

20 66612 KEY-Woodruff, #61 1 2.30

21 50474 SHAFT-Pinion 1 90.07

22 50483 WASHER-Thrust, large 1

23 A50492 USE A50492A 1 Includes Items 24 - 28.

24 74332 PIN-Dowel 2 1.87

25 74252S BEARING-Needle 1 16.68

26 50493 BEARING-Needle 1

27 50949 PLUG-Pipe 1

28 74333 SEAL-Garlock 1 14.29

29 24581 DECAL 1 2.26

30 738585 CRANK 1

31 80423 SCREW-Cap (1/2-13 x 1 1/2") 1

32 507311 SHIELD-Crank 1

33 51247 SCREW-Thumb (1/4-20 x 1/2") 3 2.30

34 80098 SCREW-Hex hd. 4

35 83018 WASHER-Lock (3/8") 4 1.81

36 83020 WASHER-Lock (1/2") 3 0.83

37 80627 SCREW-Hex hd. (1/2-13 x 1 3/4") 3 1.06

38 504642 BODY-Pump (upper) 1

39 80087 SCREW-Hex hd. (5/16-18 x 1 1/2") 2 (111DP2-1)

40 80084 SCREW-Hex hd. 2 (111DP2-1)

41 83030 WASHER-Lock (5/16") 4 (111DP2-1) 0.75

42 84001 WASHER-Flat 4 (111DP2-1) 1.81

43 81162 NUT-(5/16-18) 4 (111DP2-1) 0.83

2 of 3 3/10/2025, 12:55 PM



Ref # Part # Description Qty Context Note MSRP

44 504841 SUPPORT-Engine 1 (111DP2-1)

48825 WRENCH 1 (Not Shown)

54702A STRAINER 1 (Not Shown)

55291F OIL-GEAR 1 (Not Shown)

49369 BRACKET-Lite 1 (RDP2) (Not Shown)

49389 DECAL-Low Oil 1 (RDP2 (Not Shown)

3 of 3 3/10/2025, 12:55 PM



111DP22 Pump UT-01590 01590-UT 111DP22 Pump UT-01590 111DP22 Pump - Pump And Dolly
Assemblies

1 of 2 3/10/2025, 12:55 PM



Ref # Part # Description Qty Context Note MSRP

1 756631 FITTING - Pipe 2

2 504662 FITTING - Discharge 1

3 A42147 FLAPP VAL& SPACER 2 57.22

42148 SPACER 8 (Not Shown) 15.00

4 80085 SCREW - Hex hd. (5/16-18 x 1") 8 0.84

5 50483 WASHER - Thrust, large 2

6 A51221 NLA(NO LONGER AVAILABLE) 1 Includes Items 7 & 8.

7 74121S BEARING - Needle 2 14.03

8 50911 FITTING - Grease 1

76982 PIN 1 (Not Shown) 2.06

9 73857 WASHER 1 12.23

10 80171 SCREW - Hex hd. (3/8-16 x 3/4") 1 1.99

11 80374 SCREW - Hex hd. (3/8-16 x 1 1/8") 4 1.87

12 83018 WASHER - Lock (3/8") 4 1.81

13 50473 DIAPHRAGM 1

14 504791 CAP - Diaphragm 1

15 A51223 USE UP07047 1

548901 PIN 1 (Not Shown) 1.99

16 A43896 USE UP07092 1 Includes Item 17.

17 59910 GASKET 1

18 A51222 USE UP07085 1

548901 PIN 1 (Not shown) 1.99

19 83009 WASHER - Lock (1/4") 4 3.48

20 497321 HANDLE - Pump 1

21 81053 NUT (1/4-20") 4

22 80882 SCREW - Hex hd. (1/4-20 x 1 1/2") 4 0.97

23 49454 WHEEL 2

24 841141 WASHER - Flat 2 1.36

25 86303 PIN - Cotter (3/32 x 1 1/8") 2 1.81

26 A497261 PUMP SUPPORT 2" 1

27 497842 SADDLE - 1" Pipe 8

28 83030 WASHER - Lock (5/16") 4 0.75

29 80197 SCREW - Hex hd. (5/16-1 8 x 2") 4

2 of 2 3/10/2025, 12:55 PM


	111DP22-(UT-01590)-Homelite-PB.pdf
	111DP22-(UT-01590)-Homelite-PB-1.pdf

